
 

 

Antidegradation Analysis for Proposed 
Discharges to Stanfield Marsh/Big Bear 

Lake and Shay Pond  
Prepared by: 

Water Systems Consulting, Inc & 
Larry Walker Associates 

February 2022 

 

 

 

 

 

Acknowledgment of Credit 

This report is financed under the Water Quality, Supply and Infrastructure Improvement 
Act of 2014, administered by the State of California, Department of Water Resources. 

 

 

REPLENISH 
- B!jBMJt -

Ll©l1 WSC 

• 8_.,··."····fci 
.~ ' - 'f,;... 

: ....... , .. :.:.,,..) 
Service, Quality, Community 

BIG BEAR CITY 

f?r!I uilu 
CommunityServicesOistrict 



  
 

 
 

 

 

 

 

 

 

 

 

 

This page was intentionally left blank 

 



Big Bear Area Regional Wastewater Agency  Table of Contents 
[...]
a that exceed those concentrations more often than all modeled BBARWA 
discharge scenarios. Modeled results for the proposed BBARWA discharge, 
when combined with a TP Offset Program (see Attachment B of the ROWD 
package), show the greatest improvements to future, ambient Lake 
concentrations as compared to the modeled baseline (no project) 
condition. 



Big Bear Area Regional Wastewater Agency  Executive Summary 
Replenish Big Bear 
Antidegradation Analysis for Proposed Discharges to Stanfield Marsh/Big Bear Lake and Shay Pond 

ES-5 

x Overall, the proposed BBARWA discharge is estimated to have a very minor 
impact on Shay Pond water quality and Shay Creek water quality 
downstream of the pond. The proposed project is estimated to potentially 
cause a very minor increase in boron concentrations in the pond and 
downstream in Shay Creek, but concentrations are estimated to remain 
well below the 0.75 mg/L Basin Plan objective for boron. The disinfected, 
advanced treated effluent proposed for discharge to the pond is 
anticipated to lower the concentrations of those constituents listed in Table 
13 as compared to existing ambient concentrations that are largely 
influenced by the groundwater currently discharged by BBCCSD to the 
pond to maintain water levels for the endangered Stickleback. 

x Based on the above, the request to permit a new discharge to both 
Stanfield Marsh/ Lake and Shay Pond is consistent with federal and State 
antidegradation policies in that the minor lowering of water quality boron 
in the Lake (see Table 7) and Shay Pond (see Table 13) is necessary to 
accommodate important economic or social development1, will not 
unreasonably affect beneficial uses, will not cause further exceedances of 
applicable WQOs, and is consistent with the maximum benefit to the 
people of the State. 

x Based on the above, the request to permit new discharges to Stanfield 
Marsh/ Lake and Shay Pond are consistent with the Porter-Cologne Act in 
that the resulting water quality will constitute the highest water quality that 
is reasonable, considering all demands placed on the waters, economic 
and social considerations, and other public interest factors. 

The proposed discharge of disinfected, advanced treated BBARWA effluent to 
Stanfield Marsh/ Lake and Shay Pond also fully supports California’s Recycled 
Water Policy (SWRCB, 2013) in that it would result in an increased use of recycled 
water from municipal wastewater sources, would incrementally reduce reliance 
on the vagaries of annual precipitation, and would assist in the sustainable 
management of surface and groundwater resources. 

 
 

1 Maintain and improve recreation and tourism in the Big Bear Lake region which in turn stimulates 
the local and regional economies. 



Big Bear Area Regional Wastewater Agency  Introduction 
Replenish Big Bear 
Antidegradation Analysis for Proposed Discharges to Stanfield Marsh/Big Bear Lake and Shay Pond 

1 

1 INTRODUCTION 
This section provides an overview of the Replenish Big Bear Program, description 
of the proposed discharges to Stanfield Marsh, a tributary of the Lake, and a 
separate discharge to Shay Pond, a tributary of Shay Creek. This section also 
discusses the purpose and approach used in this antidegradation analysis report. 

1.1 Program Overview 
BBARWA is a joint powers authority formed in 1974 to provide centralized 
wastewater conveyance, treatment, and disposal for the City of Big Bear Lake, 
representing approximately 47% of the total connections, BBCCSD, representing 
approximately 48% of the total connections, and County of San Bernardino 
Service Area 53B (CSA53), representing approximately 5% of the total 
connections. Each of these member agencies maintains and operates its own 
wastewater collection system that conveys wastewater to BBARWA's interceptor 
system for transport to the BBARWA WWTP. The BBARWA service area includes the 
entire Valley and covers about 79,000 acres. BBARWA owns and operates a 
regional WWTP to treat the Valley’s wastewater and currently discharges 
undisinfected secondary effluent to Lucerne Valley, which is located outside the 
Santa Ana Watershed. 

The Replenish Big Bear Program is a collaborative regional water resources 
program being implemented by Agency Team to help protect the Valley and the 
Santa Ana Watershed from the impacts of drought and variable precipitation 
through the recovery of this local water resource currently discharged outside of 
the watershed.  

The Replenish Big Bear Program is comprised of three independent projects: 

1) Discharge of disinfected, advanced treated effluent to Stanfield Marsh, 
which is tributary to the Lake, and a separate discharge to Shay Pond; 

2) Use of Lake water for purposes such as landscape irrigation of the local golf 
course, construction uses and snowmaking; and 

3) Use of Lake water for groundwater recharge in Sand Canyon.  

The first project is the subject of this antidegradation analysis and is foundational 
to the Replenish Big Bear Program and necessary to enable implementation of 
the subsequent uses of Lake water.   As part of the first project, the BBARWA WWTP 
will be upgraded to produce disinfected, advanced treated effluent through 
tertiary filtration using ultrafiltration, and RO treatment with UV disinfection for the 
proposed discharges to the Lake and Shay Pond.  



Big Bear Area Regional Wastewater Agency  Introduction 
Replenish Big Bear 
Antidegradation Analysis for Proposed Discharges to Stanfield Marsh/Big Bear Lake and Shay Pond 

2 

Although the proposed Lake discharge will be physically discharged at the east 
end of Stanfield Marsh, then flow through the Marsh into the Lake through a set 
of culverts under Stanfield Cutoff, this antidegradation analysis was completed 
for the Lake since Stanfield Marsh has been mostly dry since 2015. Therefore, 
current ambient water quality data is not available for this antidegradation 
analysis.  Additionally, the WQOs specified for the Lake in the Basin Plan are more 
stringent than those for Stanfield Marsh.   

Figure 1 shows the WWTP and proposed discharge locations, which are 
components of the first project. The proposed project's two discharge points will 
allow BBARWA to minimize the discharge of disinfected, advanced treated 
effluent outside of the watershed. The Lake discharge will increase Lake levels to 
better support beneficial uses including recreation and habitat, particularly 
during times of drought. The Shay Pond discharge will replace potable water 
currently discharged to the waterbody to maintain the water flow through the 
pond. Up to 80 AFY of disinfected, advanced treated effluent will be sent to Shay 
Pond, and any remaining disinfected, advanced treated effluent will be sent to 
the Lake.  



Big Bear Area Regional Wastewater Agency  Introduction 
Replenish Big Bear 
Antidegradation Analysis for Proposed Discharges to Stanfield Marsh/Big Bear Lake and Shay Pond 

3 

 
Figure 1. Replenish Big Bear Program Lake and Shay Pond Discharge Locations 

The other two projects will utilize Lake water for purposes such as1) landscape 
irrigation, construction uses, and snowmaking at the ski resort, and 2) direct 
groundwater recharge in Sand Canyon. Figure 2 shows the general location of 
these two projects. The golf course irrigation, construction uses, and snowmaking 
project can be implemented using existing infrastructure used for snowmaking 
that draws water from the Lake. The Sand Canyon recharge project will require 
construction of a pump station, pipeline, recharge ponds and monitoring wells 
and may be implemented in parallel with the Lake discharge.  



Big Bear Area Regional Wastewater Agency  Introduction 
Replenish Big Bear 
Antidegradation Analysis for Proposed Discharges to Stanfield Marsh/Big Bear Lake and Shay Pond 

4 

 

Figure 2. Replenish Big Bear Program Subsequent Uses of Lake Water 

1.2 Project Description  
The discharge of disinfected, advanced treated effluent to Stanfield Marsh, which 
is tributary to the Lake, and a separate discharge to Shay Pond is the subject of 
this antidegradation analysis.  The proposed discharges require the construction 
of WWTP upgrades, an effluent booster pump station at the WWTP site and 
approximately seven (7) miles of pipeline to convey water to the discharge 
locations. 

Figure 3 shows a process flow diagram of the existing BBARWA WWTP treatment 
process. 

- new pipeline 

ex1st1ng pipeline 

• pump station 

water treatment facility 



Big Bear Area Regional Wastewater Agency  Introduction 
Replenish Big Bear 
Antidegradation Analysis for Proposed Discharges to Stanfield Marsh/Big Bear Lake and Shay Pond 

5 

 
Figure 3. BBARWA Existing WWTP Process Flow Diagram 

The existing BBARWA WWTP secondary treatment facility has a capacity of 4.89 
MGD and a hydraulic capacity of 9.1 MGD. The WWTP treats commercial and 
domestic wastewater from the City of Big Bear Lake, BBCCSD, and CSA53 
collection systems. The existing treatment process includes the following: 

x Preliminary treatment consisting of a mechanical coarse screen and an 
aerated grit chamber; 

x Secondary treatment consisting of extended aeration oxidation ditches 
and secondary clarifiers; and  

x Solids handling through a dewatering belt filter press. 

Treated effluent is temporarily stored on-site prior to discharge to Lucerne Valley 
and dewatered solids are hauled off-site. The undisinfected secondary effluent 
discharged to Lucerne Valley is currently used to irrigate crops used for livestock 
feed. This discharge is regulated under Order R7-2021-0023 Waste Discharge 
Requirements (WDR) permit, issued by the Colorado River Basin Regional Water 
Quality Control Board (Appendix A). 

The proposed upgrades, as shown in Figure 4, to the BBARWA WWTP to produce 
disinfected, advanced treated effluent include: 

x Biological nutrient removal improvements to the existing oxidation ditches 
for improved nitrification and denitrification; 

x Tertiary filtration and nitrogen and phosphorus removal via denitrification 
filters; 

MECHANICAL 
COARSE SCREEN (1) 

AERATED GRIT CHAMBER (1) 

Process Flow 

--------• Return Stream 

PROCESS (NO. OF UNITS) 

OXIDATION DITCHES (3) SECONDARY CLARIFIERS (3) 

DEWATERING 
BELT PRESS (1) 

On-site Storage and 
Effluent Discharge to 

Lucerne Valley 

Offhauling of Solids 



Big Bear Area Regional Wastewater Agency  Introduction 
Replenish Big Bear 
Antidegradation Analysis for Proposed Discharges to Stanfield Marsh/Big Bear Lake and Shay Pond 

6 

x Low- and high-pressure filtration with ultrafiltration (UF) membranes and 90% 
recovery RO membranes; 

x Brine pellet reactor for brine minimization to produce a total system 
recovery of 99%; and 

x UV disinfection. 

 
Figure 4. BBARWA Proposed WWTP Treatment Upgrades Flow Diagram 

The proposed upgrades (i.e., new advanced treatment train) would be designed 
for a treatment capacity of 2.2 MGD. By 2040, accounting for expected growth, 
it is estimated that the WWTP could produce 2,210 AFY of advanced treated 
effluent, assuming a 99% total recovery rate could be achieved (90% RO recovery 
and 90% recovery of brine through brine minimization). The WWTP currently 
produces about 2.0 MGD of undisinfected secondary effluent on an average 
annual basis. 

The RO brine management option included in the preliminary design for Replenish 
Big Bear is a brine minimization pellet reactor to reduce the volume of brine 
produced by the RO process. The reduced brine stream from the pellet reactor 
will be conveyed to evaporation ponds located on BBARWA WWTP property. It is 
assumed that an RO recovery of 90% at 2.2 MGD influent flow would result in 0.22 
MGD of RO brine to be minimized through the pellet reactor and approximately 
0.022 MGD of liquid brine to be conveyed to the evaporation pond based on a 
pellet reactor recovery of 90%. A total evaporation pond area of 23 acres is 
needed for the brine stream. The RO brine management strategy will be 
evaluated further as the Project enters the design phase, along with refinements 
to total system recoveries based on site-specific piloting results. 

MECHANICAL 
COARSE SCREEN (1) 

Process Flow 

Brine Stream 

Sidestream 

Return Stream 

PROCESS (NO. OF UNITS) 

SECONDARY CLARIFIERS (3) 

DEWATERING 
BELT PRESS (1) 

Offhauling of Solids 

DENITRIFICATION 
FILTERS (6) 

UF SKID 

Brine ro Landfill 

UV DISINFECTION (2) 

Brine Pellets lo 
Landfill 



Big Bear Area Regional Wastewater Agency  Introduction 
Replenish Big Bear 
Antidegradation Analysis for Proposed Discharges to Stanfield Marsh/Big Bear Lake and Shay Pond 

7 

BBARWA also plans to maintain the existing Lucerne Valley discharge location.  All 
WWTP process water in excess of the new treatment train’s 2.2 MGD capacity will 
continue to be treated to undisinfected secondary levels and conveyed to the 
existing Lucerne Valley site, consistent with the current, permitted discharge 
requirements of the existing BBARWA WWTP. 

1.3 Purpose of Report 
As required by the Clean Water Act (CWA), the discharge of any pollutant or 
combination of pollutants to surface waters that are deemed waters of the United 
States (U.S.), as is the Lake discharge and potentially Shay Pond discharge, must 
be regulated by a National Pollutant Discharge Elimination System (NPDES) 
permit. Because the two proposed discharge locations are new discharges to 
surface waters of the U.S., a NPDES permit governing the proposed discharges 
must be requested from the Regional Water Board.  

Under the State and federal antidegradation policies, the Regional Water Board 
is required to make a finding regarding the satisfaction of the policies as they 
pertain to surface water discharges for which the Regional Water Board issues a 
NPDES permit. The State antidegradation policy, which incorporates the federal 
antidegradation policy, seeks to maintain the existing high quality of water to the 
maximum extent possible, and only allows a lowering of water quality if: 

x Changes in water quality are consistent with maximum benefit to the 
people of the state, will not unreasonably affect present and potential 
beneficial uses, and will not result in water quality lower than applicable 
standards, and 

x Waste discharge requirements for a proposed discharge will result in the 
best practicable treatment or control of the discharge necessary to assure: 

o No pollution or nuisance; and 

o Highest water quality consistent with maximum benefit to the people 
of the State. 

The purpose of this report is to provide the Regional Water Board with the 
information needed to determine whether the proposed discharges are 
consistent with State and federal antidegradation policies. This antidegradation 
analysis includes assessments of water quality impacts on the receiving waters 
and downstream receiving waters estimated to result from the proposed project; 
an evaluation of how these estimated changes in water quality compare to 
applicable WQO and relevant water quality criteria; how estimated changes in 
water quality may affect existing or probable beneficial uses; and a finding of 
consistency with antidegradation policies. 



Big Bear Area Regional Wastewater Agency  Introduction 
Replenish Big Bear 
Antidegradation Analysis for Proposed Discharges to Stanfield Marsh/Big Bear Lake and Shay Pond 

8 

1.4 Analysis Approach 
The following antidegradation analysis is tailored to be consistent with federal and 
State antidegradation policies and the guidance provided in the Administrative 
Procedures Update (APU) 90-004. Pursuant to the APU guidelines, this analysis 
follows the provisions for a “simple analysis” and evaluates whether changes in 
water quality resulting from the proposed new discharges to the Lake and Shay 
Pond are “consistent with maximum benefit to the people of the State, will not 
unreasonably affect uses and will not cause water quality to be less than water 